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BIECRT 2o EOAHERIE «BERARASNBRY L, BERME L TOBEND B\ &M
EDBRABRFRC bbb, fER0L 5 HBERM ORINEEC/I ) 5055, —F, AMOMIE
fIE4mEL, LSCAMOBEENTIZEERNREORLE L ICELVESERT, Wb BHERT
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b, {LHEREEM OMELHET 5 oiild - L bERL LD “BEEERRROFE ©OWTET
KRBT -7DT, ZrkBET 5,

tk, ZORBREFGARICSD, TBIL SEERW G EN BRAMERE, BN ENEHRER
BE, ILFRESHRETEER, Ik, RBRAMFEOSH LWLV LEPRAEBEECHL, BR
HOBEERDLT,
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1. PEiEREReR

“ERALRH BUEEE” KR\ T, THIBEEME T R, JRAMRBC LB L LATIR T 3 2,
FOETHRHZDBE, TZORBIT ASTM D 805 Ficit JIS Z 2114 KXV ZhHLRETE T r y 7 RA
WRBICE T, BEEBLTANEL LTRARSRRET D] L 3hTsh, RENC1 >ORBRE %
FAEL TRV, ZZ T, SEIORBCE T, ERENCHE I NCERM LRE LT ASTM D
805 (ASTM D 905), JIS K 6804 35108 JIS Z 2114 DXThPhOHRERC B LI 7= v 7 BAKR
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LT, Yavorsky } X0 Brown H2MEE L T2 EHMRERIC X 2WHEFERREL2E £ Tlhbe
HETBoEE L
(1) & B # #

1) HROFE RO T, EBESRERBENCEH L= <~ (Picea jezoensis
Carr.) ¥ XORKHAERERANERBENCER L. 7> (Fagus crenata BL.) O 2L L, ThFh,
W, ATEEBELEOERYENCRIMKE LT R[EREBCFE LIt Avi, 3, 7r25
y bV =, Vo TV —BIOFV—F— N FRANT, EE 20mm, (§ 60mm, £X 400mm O
REEROEZRYFR L, BESEOMTII S v—F—tEEFE LT 1 7 ~— 7 DIEHH 1.5mm i
ZEORTMIMILIc, 2&R, ThHOEXROTELERL X ThEAREL T, FOERTLLKE
BEREYEHL, FTLB0EREYTAThORERCL - T, #&KEH, £XH, BLWIHCRSL, BES
LRREABEL KEIC L » THST S L TOZROEEGREHRDL, Itlk, =V~ YO EROKES
HEIT 0.40~0.47g/cm®, 7' OK[EABEEL 0.55~0.69g/cm® TH - 7,

i) BEA EEERELERRSHS =) 7HIEESH = — = 1 FE20 BEREAVOF oMK
THEA LT

[ 2—m 4 F§120 S 100 #5

N E B 10 7
] x 15 #
BT vEe=v 4 20%KEHK 5

(2) #HRHOFN
HRAMIO X2 KA OBBEEEL L, EX 40mm, (§ 60mm, £X 400mm O~FED b D% 304K
AL, FOEERNLEERELYOE AT,
i) BEBEROVDEREKRIL, =V~ 12~15%, 77 11~183%THh - =
i) BRI E— - & QRABERL, MBOMHICE HEFALES LTI A B
L7z,
i) BALITEYEEEMSE L, 1EEBHL) OBRNEL 330g/m? Licd X o, OXRES
ECHS b & L,
V) Bft Kb MBIl 7 7 v 75T LIl WBL, VW BHII 50 FLIRE L1,
V) E@EHE= <> 8kglcm?, 7' 15kglem? & L, EFCIHAL bFy MERORS 7 v
THF, EMENDORBR b2 VY FRE D TR -1,
vi) BEEIERELE L, KR 21.5°C, BIRBE 67%DRREMNT, BN EMIEELTRL,
75 v7INHRMTOEE 24 BRKBEL B2 5 v 7RI,
(3) #EEERBROITER
ZORRTIPEEERROFEL LT, EMEROEED 7 r v 7 RANRBEY HERN T
LEREELTHRRY, 2BEOLDIC, HHURREYIHEFRI L E L, Fig 1 RT BRIEORR
Fxrhth, S#&EM O Fig. 2 WRITHME»LERL,
i) 7ry 7 BAMREK  ASTM D 805 (ASTM D 905), JIS K 6804 s L0 JIS Z 2114 o
FHTCENLC, BEBYRANELE T2 7 m » 7 CAFRRY T - oo RBBIEEMFTANER
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AsTM D 5% JIS K 6804 I1S Z 2114 4 Unit < mm
t: BaTik
34 1. ASTM D805 (ASTM D 905) R VAR 9f 1k V4 (I8mm) L7003, . Original length
2.71S Ké804 1z PRAMRORIL|OMMLLTNS, .
3.71S Z21 141X RERF0R LT FRLALICY,RIDHPaRE &
0w % b"lo""l‘-:—'l\\b. J
T A BT U <3 o
Block shear test specimen Notched cleavage specimen
Fig. 1 #HEEERRA OBR
Block shear test specimen.
Notched Block shear
Cleavage t A WY ) 420420p
AN 1 J
5 L |TI1s|J1s|T1s _
°|lt D"E\ESTM D‘g’sm KeB0alz2114 22114 12 < BE o NI
71 J1S [FIST [II5 |Delaminati © N
s 72 l aminatio
K684 2114 14 ! b \\
— 400 - a0+

EfI Unit:mm
Fig. 2 RBRHABERME ‘

The portions of test specimens cut from the beams.

S5ton D7 AAT — KB FHERBEICRAM 7 X v F 2V b2 TLOT, 780 F 2V FVERBEYE
XY, HEEEX=Y <Y DHE, 45 60kg/cm® LUF, 7F+DFaE, &5 100kg/cm?® LITFTHREEY
Fiews, BAMRE, RFBEKER, SKELRESHE LI,

i) #HRBR  Fig 1 WRTRRAOUREHICENRA 30° O@UL SV RHAL THER L
oo REBIHRRBMIEITHAR 1ton DA L+ VEISBRBBE AR LI, Ik, (IVERMED

BEEIEFIA/NILSTHEDIL, S IV ) vEBMFLTRRL, BMEOMEAITEL, NIREKR,
SR HRESE Lz,

2. WRERMERR

“HERALPEM BUERERE” KR\ TRMAEEE Y HET A DD BRRE LT, DEDDEEBL )
BURHEAEELYED, - ONABEGBICHWTERTH2EMM O BOHEEELZRD T34, Th
HOEM L It ARBRMEBRNIITEA ERBEOLRVWEHREHBDT, ZORBRTETRERDERD



— 60 — HERBRBH RS F 2005

WL Oh DR ERROFHREL T - T, ERENCHUINRBLHRM L L, LERERM O
I HERRE Y R T B R gL DT L E L,
(1) R & # ¥

D fRoER RO SR, MRowHEEERRAOCO X RLAMNT 2 & 1T, AFFCHAM
LERFLIcd DT, FHEFERRAOEREAKOLOTH S,

i) #EEH  RowmiiEENRRENC RGBSR A URESETEMRSHEN =) 7 i i5
BER=— A ¥ $120 RV, BEOREL VB LORELEE BT 588, LBEROHE
ARERBEOI MR 4T 5 X 5 bl O BV EER 2 B M T 2L END - 1cDT, TONKE
EEEI¥EDELIBD &L,

2—m A F§120 BHEK 100 B
hNE B 30 #8
X 60 #f
BT ve=9 & 20%KEBEE 58
(2) #REHORN
R LIEERORANRILDDAT, £OERMIFDOWMBESEERBRALAM OBYLEFA LkoT
HHET D,
(3) WAEEERBROFE

i) IERROKGRE ANEAERM OMAEBELHET B0k  BRBIC oW T3,
PEREB LA CERBZI T BRI, Tiebb, U.S A KR TRHERERMCE L T  RR Y
fTieb?, BuiiBEstRRoOBE,»D, TOMAEELEHETHZ LIC LV EA LD &
LTED, FAVEBVTE DIN 53254 iR\ THRIEBL VR LORELEFEZREL TV 52, 0
HED IS EDLDD L DTIXALV, L Lieh h, “REALEMBEIAE" ORI IWLT, 1< B
RROVNERENER I hiztedie, BAFORERECKTE, DIN 53254 KT IHEL hELO R HE
NEEGEEL (@ RE) DLBVBRELTHH, - ORBETIRIIC 8 AMAET 3R ELRD 5,
ZZ TRBCET AR ERL, Lad, NERERN O AEEE X NRECHE L 5 % RBRE OB
PRELINBDT, DE¥RRT S EROBEL VR ULRELABRLKELYZ LV, ZhHRDWTHRRZN
2B EELI,

a. RBRALEER (20~30°C) O/KFC24BMBEERE, KrbE LT, BiE (20~30°0),
BIMRIBEE 60~80% 02K Hic 7 RHKET 5,

b. RBRHAZER (20~30°C) okmic 24 BEIREEH, Kb v L TEHRSK 0BRSS
AR, 40°C DRNERFI—ERMKET %,

c. b LRAUKGBREAEET, b LA UERSBCAR, 60°C O BANEKFC—ERMKET
B _

d. b LAKOKFIC6FHHBREEHE, KirHEVHLT, b LRACERRCAR, 40°C O HA
R —ERHBET 5,

e. d LAUKPBESZAEKC, b LFEAUERBCAR, 60°C O BAZEKFIC—ERHRES
%,
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i) IXSHERBROBE CORBRICBELIERR F X
2(2) REIDARINLHERMLLE D E - T, Fig. 31
F X5 WEX 40mm, §§ 55mm, &X 75mm O & &
L, MARDEZFRCEETF b oAV, ok, i a
~e WRTIBELEORBRICI WL, KpBEXIZ, RBRA /‘

lue.
(Gl;r?e ,\o)

EARPCIACEM LR 5 ie b, KESRBA L
FEID 2cm BlECAB L5 LTz, BEEHBROEZFOD __%" ‘
- —s5

KB, kbNbhcRBRAMEELOMRE 5 cm Ll EHEEILS

P—2t—

I3iel, BEEADECH - THIS X 5L, ' #ffr Unit:mm
52 a~e CRTAEY, ThTh#b - BRI OWA Fig. 3 WAEEERBRRE OBR
O 361t 513 BEDOE X% 3 mm Bl _E0 $ OieouTHIE Delamination test specimen.

L, 2E¥DRN BT HEREYHALL,

HAAODECKT 2 EBEIDAGH
AARPECKT 5 EEBER XA

X HER = x100 (%)

mE B & 2

1. FEAEEMEER
(1) ey s 2ABRR

Table 1. HEARIEC L 5=V <= Y EFH O EBEEMELE

Initial gluing faculties of EZOMATSU laminated wood
at the time of testing by various test methods.

JIS Z 2114

o A

ASTM J1s B £ m B Notched

D 805 K 6804 Glued area cleavage
9 cm? 4 cm? test

® A KR 3 B OEH R
Shear strength | 84-5%8.9 | 82.2+11.4 | 78.7414.9 | 64.349.8 | ‘g ooisnooaq | 51-8411.4

(kg/cm?) (99.4~55.8)|(99.8~60.8)((89.3~44.7)[(94.4~48.4) (kg) (77.6~40.4)
A R P ES
Wgod failure 97.7 85.1 75.2 82.7 Wood failure 94.9
% (100~75) | (100~50) | (100~30) | (100~30) % (100~0)
B OE EH B & fE K
Number of 59 60 60 60 Number of 59
testing testing
B X k] 13.4x0.6] 180408 185510 13.8x1.3 [ B K E[ 50405
(€] (15.2~12.2)|(15.7~11.4)| (15.5~7.8)|(19.1~10.8) % (18.8~7.9)
7 IR LA
RERFF D i§l & B D ilu)E!1l -
Ty ry
nE buib 25.0 25.0 24.0 22.0 ppe: buib 26.0
temp. temp.
Tem- (&) Tem- (&)
perature| i Bk perature| # Bk
at the | & at the (B &
time of | Wet time of | Wet
testing |bulb 23.0 24.0 23.5 21.5 testing | bulb 24.5
temp. temp.
(&) (%)
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Table 2. ABREREIC X5 7 EBM OFEESER
Initial gluing faculties of BUNA laminated wood
at the time of testing by various test methods.

JIS Z 2114 w o

ASTM -IIS B EF E K Notched

D 805 K 6804 Gliled area cleavage
: 9 cm? 4C m? test

&+ A B X Py W OE N OE
Shear strongth | 152-6£18.7| 164.2£19.2 142.3£24.6) 154.34£20.2 B ooi5n oag 108.9436.5

(kg/cm?) (176.4~110.6)|(203.8~130.1)|(181..7~71.1)|(207.5~112.5) (kg) (202.0~54.0)
A I W B X K B M R
Wood failure 92.0 94.0 89.0 90.0 Wgod failure 31.1
% (100~50) [ (100~45) | (100~45) | (100~45) (€3] (100~0)
W oE @ K 0 oE B K
Number of 59 59 59 58 Number of 60
testing testing

& KX : & K X
Mojsture content| 12-510.6 | 12.6+0.6 | 12.8+0.7 | 12.340.9 [yf. . ‘B = 12.8+0.7

(%) (13.9~11.5)[(14.1~11.5)[(14.0~11.0){(13.9~10.9) (% (13.7~10.9)
% OE ¥ IR
RERIE D fﬂ?l " HERRF D ﬁ ®
ry ol 1 Ty
RE buib 18.0 15.5.¢ =+ 18.0 15.5 g buib 24.5
temp. temp.
Tem- (6] Tem- o .
perature| & EK perature| i EK
at the %.E{'l, Jiis at the | E
time of et time of | Wet
testing | bulb 14.5 12.0 16.5 14.5 testing | bulb 22.0
temp temp.
°0) (&)

T

A Y A REHTR
[ gmmﬁ wggd

strength failure
100
80
g 60F
40F
201
(0]
ASTM JIS IS 22014 -
D805 K6804 9em BB
BE® 1=| Notched
Glued area cleavage test

© A WY
Block shear test

Fig. 4 #BRREC X 5=V~ Y EEM OERBESEEMEO KR
(ASTM D 805 % 100 &+3%)

Relative initial gluing faculties of EZOMATSU laminated wood at the
time of testing by various test methods (Percentage for ASTM D 805
values).

READHFEE % Table 1 }5 L0 Table 2 io;RL7z, 7c3, ASTM D 805 (ASTM D 905) itk % ¥
LR S B I ORFERROBFHEL Th ThERC LT, MoBRBRKBC I 230L OB ESET
i+ & Fig. 4, Fig. 5 DL BhTH5,
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cAlBy XY 88 AREN
] Shear ngd ®

(o]
Strength tailure
100
80
~60
Zo/
40
20 %
0—AST™ JIS JIS z 214, -
D805 K6804 9Cm? 40m
B E @R Notched
Glued area cleavage test

=4 A W
Block shear test

Fig. 5 FERBEC L% 7+ KEM ORWBEE R D R
(ASTM D 805 % 100 &%)

Relative initial gluing faculties of BUNA laminated wood at the time of
testing by various test methods (Percentage for ASTM D 805 values).

—a (E&‘?ﬁ&iﬁzxsmﬁﬁrﬁ , )
24 B5JaK R 20~30°C, R.H. 60~B80% 37 )%
Drying at 20~30c,R:H.60~80% after
immersion for 24 hours.
_fl =---6 (24 FREIKAR 40 CRIE)
— Drying at 40°c after
. immersion for 24 hours.
ya ——C (4B%IKi% 60°CEIR)
> f—— Drying at 60°c after
immersion for 24 hours.
- —-—d (6 F3 /81 K& 40°C & 4k)
o Drying at 40°c after
—_ Y P immersion for 6-hours.
—f ) —e—e (6BA A K 60°C 121R)
o+ Drying at 60°c after
; immersion for 6hours,

o——

I
o
T

Delamination (%)

N ~a
S

R
16 24 36 48 60 72 7 168
¥ bR B /8 (hours)
Drying period

Fig. 6 #EEZEL VR LRABROEEEBFCET 5=V < Y ERHM O { BX
Relations between drying periods and delamination values at the time of testing
EZOMATSU laminated wood by various accelerated delamination tests.

(2) & = K B
REROEFE %Y Table 1 35X 0 Table 2 KinL, 7k, 2BEIF TR ORBRIC T 5 KEBHERRD
FEEEy, FRAE SRy 7 BANRRIC I 54D L B LT Fig. 4, Fig. 5 KRl

2. MWREEMERER
FRD a~e OEIEL B UREAEC KT, XBHIKFBREEHE, FRHFOESFCHEINS

BIRARPETEOT, X HOEFRR %Y, FhZh Fig. 6 XU Fig. 7 RLk, ik, 8%
Db UBEERC s A RBAOERFVEEY Fig. 8 :X08 Fig. 9 iKiRLT,
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100~ d
................. £ c
X T £_
< 80F e I
g1 .\‘\ }
k= —. ¢
-+ S~
g ot N
ER /2 X .
KF N
7 40f
~ —_—
------ A
——-
201 —--— d
— @ ——— e
1 1 | 1 1 1 /f |
16 24 36 48 60 72 168
8 M 8% J& (hours)

Drying period
Fig. 7 AR DELRROGPEBFICET 2 7 LR O < HER

Relations between drying periods and delamination values at the time of
testing BUNA laminated wood by various accelerated delamination tests.

100

(&ﬁ&!l SIAERY: )

—— a | 24 PBRAE20~30TC, R-H.60~80% 825

- T Drying at 20~30c,RH.60-80% after immersion for 24 hours.
- + A (24%[’17&7540'0;2#)

Drying at 40°c after immersion for 24 hours.

B 7T RE e

Weight of specimen
(percent, of initial weight)

SO T —-— C (4BEKE60CER)
% 3 1 Drying’at 60°c after immer&ion for 24 hours.
z | ——d (6 B RATE 40°C R )
Drying at 40°c atter immersion for 6 hours.
B —+— € (6 BRI AR 60T B IR)
- Dryi ing at 60c after ,mmers.on for 6hours .
1 1 Il Il 1 Il L 1 1 ] ] 1 ] 1 1
0 Q 12 24 36 l 4[8 I 60 72 84 9% 108 l20 132 144 156 168
Bg BE
K Ko # MR OB R (hws
RS ﬁg Drying period
&
kS

Fig. 8 #REHLE W ELRRCHIT 5=V~ Y EEHOERBEMLE
Relations between drying periods and weights of specimens at the
time of testing EZOMATSU laminated wood by various accelerated
delamination -tests (Percentage of initial weight of specimen).

v % %

1. PR R

(1) Fmy 7 RAKRR

Fig. 4 XU Fig. 5 22HHE b2 X 51, HRBRIEM OB AW S Ot X ORIHBERME O 3R
I, ThEhBREC X - Tovieh R h, BAMIROHAL &L LITRABHEIIET T2 L OH|ED? 3
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- )\(C
= L /L3 d ¢ a
< o / / /
=2 100 - N 7
ey & | Pt i
'§;~: _i ) g
o= =
B e — :
+ O _ 1 1 bt &
g ® 5o .
g‘287’/: " ——c
;8;\.4
|'-||v|n|||'-|Jl’|||||||||i||lll
0 0 12 24 36 48 60 712 84 96 108 120 132 144 156 163
B ®’S ..
K KG % s B R (hurs)
mE ﬁg Drying period
B
3

Fig. 9 AEEZEL Y RLRBRCKIT % 7+ ERM OEEELE
Relations between drying periods and weights of specimens at the
time of testing BUNA laminated wood by various accelerated de-
lamination tests (Percentage of initial weight of specimen).

H51, THEBTEOHEAARDORI, =V <Y

TR RABOERNTED bhih »edt, T AERBRAD %’i § PATTERN
MIBENBEL T 5dEELLRD, 2T, 'm ’

o
T

PRROHBL LI ZHAABADT = » 7 RAKRR @) X EBRAE gg(b) Wk 328 l::;.STJJI!
BT, RfoRAMRBRTE JIS Z 2114) © Th:ui;cm- Typ.?gff:};ni{i: .
EDLREHRREOTR T, MOBRDOS b, Kbt (500 e terlched cavage specinen
FEEEFO JIS (K 6801, K 6802, K 6803, K 6804) ézm;\ e ,R:,‘Fg}‘:’"i;‘,"‘;{:fr
CEBAINTWS JIS K 6804 OB IR ORBRAICY » Compression meter
T, WPESEEAHET SONFURIOITE L b
B,

(2) HHRR S e~ _7\;:;_/7-%“

BRI S HOR D BT A & 5 BB S 5 B © mxenRmRRE
BOOE oL LTHE Uiz, REORIENES THE Testing apporatis enmen
LHMTH B, < SUREATBYIRE ZELMBS Fig. 10 B * SZRB
Ot FFRAIHEECKRELLBETS, ZORRTIX Notched cleavage test.

TH Y DEDIEAD THIRERAZEZANICEEO REBTRBR LA, X hEULBERETRS cHic
X, REDOREE X HIERIE Y AV RETHET A UNENRD D L OCELBh D, ZORREL, Hix
B5FA7TAMRERL BRMUTT SChIcBRIELEL bh 50T, Fig. 10 KR LcBERER 4%
2T, ThHAYORBREANCKET 22 ENTEDLOSLELLRS,

2. WRERMERER

N2 (3) kii~Nfz a~e DL VIR LBELBERFICOWT, LOFBE, RBRCET DM,
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Table 3.

WERRBRBIE# S

% 200 &

a BIUfRHFCIDEERS VELRROKER
Delamination test results tested under dry and wet
repeating conditions (a and f conditions).

a f
Conditions Pu I3 wtg b . 24 1* .gt- %
ercentage ercentage o elamination
(] B | of delami- | ™ 24 -

B Num.ber of | pation (%) | Number of 1cycle 2cycle 3cycle
Specimens ISy Tk | SPeUMeRS  Em T BA | ¥ | Ak | VB | Bk
Wood species Ave. | Max. Ave. | Max.| Ave.| Max.| Ave. | Max.

EIZO‘;\;IZT‘gU 19 0 0 5 0 0 0 0 ol o

7 BUNA® 19 0.1 | © 5 o| of o o | 47| 24

RRBEOHS L EXHRFL, Thd a~ve LBREOK,IH B, RERERM O ERBEL LT
> & bFURLOFEET B DI ORBREFTIL - 1opd, Fig. 6 BX O Fig. 7 RTHR»LHED
PR EDE, R EROMES L UREARC KT 21 BOETRIL, =~y 0X 5 CARAREN
INEL, BREREFRCERIBEO/NDIVEETE, TOoEAXIIMETSZ LRETH -, ZhIZK

L, 770BAE, IHEROHEINEDREVS, a~e LEKHEOFTHE SO\ ThIBREDHA
MIETELLS5ELDID, L T7FHEOVTHRRDA, BEBRIC KT 16~24 RERHIEERIT
FE SN B Th U Lo AL ThiEmed, TLARMTORENBY T 5 HENED
it 54805 HLKBERME HRWER e fERETZOFEM AR LR, Al oTtAR
EHTEEREN, BEEEIEBLAM LEWIIMET 2 7editstcfic AR L UT, R ikl
L LTRETE WD TH B, D0 TARETOMOFHFTE T, ZOFALZRTHOLHEES
hb, X2 T, b~ e EOQBEEOBEIC LRFRESRORRN O L LR ECRIRTLS &
EiX, HX - TEYTRAEVI > CHEIEh 5,

OFRE, KFREE 6BHL 24 Bl JORBRE 40°C & 60°C R DAATE b~e AEEHDH
16~24 BREEERC B 21X S HEC RV TRIRIIE LLERSBD bhish - oD T, RBRFH%
BT 57D KPREE 6 B AR, /1o, BREEL L TIERMEARORER, X b\ 40°C
EBET & AT LT Sh B,

22T, DEOERCLESE, NEAEEMORRL DB LAELKEL LToX¥O&ELEMNTHZ
XY, b WRERHABEEEOHENTREIL L > TEZ bR S,

Tbb, REBAZER (20~30°C) OKAFic 6 B EHR, KrbibhHL TRIBRIKXOER
RiC AR, 40°C ofRAZES I 16 KRBT 2] (COMBEEY f &L T5),

Ieks, ERAMBERERHR TS0, IHESHRROCHICHERE L EAM OTFHTS (Fis 2 2
B) b, EERBAEYID LD, afrixth L T » RBROER %Y Table 3 iKiRLic, =0
RRTIZ, LROTEBLELX 3 Y1 274 E TS DBLULTHR -7, =) 7THIBEERORA) BEED
WMFTH otetedT, TFHDI3I VA 27 LB THRIEENRD LRI T E D o1,

iz,

V =

==V OERBITTFOEREMBE L, =) 7THEESAXFEAL CTh ThERM 2RRUL,
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P, MABEECOW TR DR, THES 5V EHRRAMHLZLZTRRL, ShbORBE
o AL DB BB 5 IO\ TR 7o,

1. QEEERH QML o -

(1) RRCEALE=Y~Y, 700X, FHCEHMKEE L5 SERECTE L b0%
AR L:,

(2) =) 7EIREEAS, RESETERASEN= ) 7HIEEEH = — = 1 F§120 2/ L1,
(3) HREEBMIOZR 2HEHEDOREHE Lz,

(4) BEB&HLE LTI, BHE- LEEBSHD 330g/m® THEBRM, 7\ BEH---50 5 Ll
W, EMFES =~ 8kglem?, 77 Iskglom?, Bfbsfh-HREILL Uiz,

2. EREMEEREBOFSE

(1) %789 & % &
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Studies on Laminated Wood. (XI)

Test methods of gluing faculties of laminated decorative wood.
Minoru Nisuinara, Kazumi Moriva and Minosaku Sucano
(Résumé)

In order to investigate the testing methods on initial gluing faculties and durabilites of
laminated decorative wood, laminated beams were prepared in our laboratory. They were
glued with extended urea resin adhesives and built up with EZOMATSU sawn boards and
also BUNA. Some kinds of block shear tests specified with the specifications, a notched
cleavage test and several delamination tests were carried out. The results weré summarized
as follows:

1. Four kinds of block shear test methods specified with ASTM D 805, JIS K 6804,
and JIS Z 2114, etc. were tested, and the results were shown in Table 1, Table 2, Fig. 4
and Fig. 5. It was found that JIS K 6804 mejchod was better than the other methods.

A notched cleavage test was studied to investigate a simple test method. As it was
practicable and easy to test with such a simple apparatus as shown in Fig. 10, it was con-
cluded that the method should be adapted to practical requirements and checking tests,
etc.

2. Five kinds of delamination test methods were studied in order to investigate the
severities and test processes, etc. Delaminations after accelerated cyclic tests repeating
immersion in water and drying at low relative humidity were measured and calculated.

The results were shown in Fig. 6, Fig. 7, Fig. 8, Fig. 9 and Table 3.



